CAW Draft of May 20, 2013

MONTEREY PENINSULA WATER
SUPPLY PROJECT

DESALINATION INFRASTRUCTURE

*

CALIFORNIA
AMERICAN WATER

REQUEST FOR PROPOSALS

for
Design and Construction of Desalination Infrastructure
for the
Monterey Peninsula Water Supply Project

Issue Date: [June 17, 2013]

Due Date: [September 17, 2013]

Pacific Grove, California



1.1.
1.2.
1.3.

2.1.
2.2.
2.3.

2.4.
2.5.

2.6.

2.7.
2.8.
2.9.

TABLE OF CONTENTS

SECTION 1
INTRODUCTION
EXECUTIVE SUMMARY ..ot 1-1
PROPOSAL......ooiii e 1-2
PROPOSAL SUBMITTAL ..ottt 1-3
SECTION 2

GENERAL INFORMATION

PURPOSE OF SOLICITATION. ....coiitiiiiiieiesie ettt 2-1
MPWSP Background and ODJECHIVES.........cccueruiiieiieri e sie s se et ee e 2-1
[...]
the Proposals. It is anticipated that CAW will not know whether it will require a 9.6 mgd or 6.4
mgd plant at the time of selection, therefore, information submitted regarding both plant sizes
will be evaluated.

By utilizing a design-build project delivery approach, CAW expects to secure substantial
benefits. These expected benefits include efficient and cost-effective design and construction,
optimal risk allocation, an optimal Project schedule, competitive design selection, clear
assignment of responsibilities to a single contracting entity, and optimal life cycle costs. Other
expected benefits include the full and appropriately-balanced integration of key design,
construction, and QA/QC personnel in all aspects of the Project development.

2.2. MPWSP BACKGROUND AND OBJECTIVES

CAW has served the Monterey Peninsula since it acquired properties from California Water and
Telephone Company in 1966. CAW’s Monterey service area is located in the semi-arid central
California coastal area that is currently entirely dependent on local rainfall for its water supply;
imported water is not an available option. By reason of its geography and rainfall patterns, the
area is prone to severe droughts. Wells located along the Carmel River that draw water from the
Carmel River Aquifer are the primary source of water for CAW. An additional source of water
for CAW is a network of eight wells located in the Seaside Basin, which CAW shares with a
number of users and purveyors. The CAW Monterey service area, also known as the Monterey
District, includes six incorporated cities, the Monterey Airport District, the unincorporated areas
of Carmel Highlands, Carmel Valley, and Pebble Beach, and other unincorporated areas in
Monterey County. The City of Marina, unincorporated Castroville, and other areas of
unincorporated Monterey County lie north of the CAW service area. The proposed water supply
is needed to replace existing supplies that are constrained by recent legal decisions affecting the
Carmel River and Seaside Groundwater Basin water resources: SWRCB Order No. WR 95-10
(“Order 95-10”) and the Monterey County Superior Court adjudication of water rights in the
Seaside Groundwater Basin. Both rulings reduce CAW’s use of its two primary sources of
supply for the Monterey District and provide the most immediate impetus for the MPWSP. In
addition, in October 2009, the SWRCB issued a Cease and Desist Order (“CDQO”) claiming that

2-1



Request for Proposals for California American Water
Monterey Peninsula Water Supply Project
Desalination Infrastructure

CAW had not complied with Order 95-10, requiring CAW to terminate unauthorized diversions
from the Carmel River, and that these diversions constitute a trespass of water. The CDO
imposed a deadline of December 31, 2016, for CAW to reduce its diversion of water from the
Carmel River by approximately 70%. The MPWSP is the result of a multi-year planning effort
that has considered several different proposed projects and various related documents. Since
1989, several options have been proposed that proponents have hoped would meet the water
supply needs of the Monterey Peninsula and address the impacts on the Carmel River underlying
Order 95-10, as well as the Seaside Basin adjudication. The objectives that were considered
during development of the MPWSP projects are as follows:

. Satisfy CAW’s obligations to meet the requirements of Order 95-10;

. Diversify and create a reliable drought-proof water supply;

. Protect the Seaside Groundwater Basin for long-term reliability;

. Protect the local economy from the effects of an uncertain water supply;

. Minimize water rate increases by creating a diversified water supply portfolio;

. Minimize energy requirements and greenhouse gas emissions per unit of water
delivered to the extent possible;

. Provide facilities that can accommodate sea level changes;

. Explore opportunities for regional partnerships; and

. Provide flexibility to incorporate alternative water supply sources, such as GWR.

CAW submitted an application to the CPUC for the MPWSP in April 2012. As part of this
application, an Environmental Impact Report (“EIR”) will be prepared by the California Public
Utilities Commission (“CPUC”) pursuant to the California Environmental Quality Act
(“CEQA”). The EIR will analyze and assess the potential environmental impacts of a proposed
new water supply project for the Monterey Peninsula. The desalination infrastructure portion of
the MPWSP will produce desalinated water, convey it to the existing CAW distribution system,
and increase the system’s use of storage capacity in the Seaside Groundwater Basin. The
MPWSP consists of several distinct components: a source water intake system consisting of slant
wells; a 9.6 mgd desalination plant; a brine discharge system; product water conveyance
pipelines and storage facilities; and an ASR system. In addition, the Monterey Regional Water
Pollution Control Agency (“PCA”) is pursuing a 3,500 acre foot per year GWR project that if
implemented will reduce the size of the Project’s desalination plant from 9.6 mgd to 6.4 mgd as
further discussed in Section 2.8.

The CPUC, as the Lead Agency under CEQA, is actively working on the EIR and expects to
issue a Draft EIR in July 2013, followed by a Final EIR (“FEIR”) in November 2013. With the
FEIR date approaching, CAW would like to have the DB Entity for the Project in place so as to
begin the design and permitting of the desalination infrastructure as soon as possible upon
issuance of the FEIR. A final order from the CPUC approving the entire MPWSP is expected in
the first quarter of 2014.

The Project being procured by this RFP consists of certain elements of the desalination
infrastructure component of the MPWSP as further described in subsections 2.3.2 - 2.3.5.

2-2



Request for Proposals for California American Water
Monterey Peninsula Water Supply Project
Desalination Infrastructure

2.3.  PROJECT DESCRIPTION
231 Generally

The DB Entity will be asked to provide all necessary design, permitting, construction,
commissioning, start-up and testing services to bring the Project described in subsections 2.3.2
through 2.3.5 of this RFP on-line as close as possible to the CDO deadline of December 31,
2016. Certain permits that relate to the entire MPWSP, such as the Coastal Development Permit,
will not be the responsibility of the DB Entity; however, certain information from the DB Entity
will be required to assist CAW in obtaining such permit. Refer to Appendix 3 of the draft DB
Agreement for a list of permits that will be the responsibility of CAW. All other permits and
approvals necessary for the Project will be the responsibility of the DB Entity. The DB Entity
will not finance, own, operate, or maintain the Project.

The desalination plant will be required to achieve specified performance standards during
Acceptance Testing. CAW personnel will operate the plant during Acceptance Testing. Prior to
testing, the DB Entity will be required to train CAW staff in accordance with Appendix 4 of the
draft DB Agreement. Proposers shall submit their training protocol for the Project as part of
their Proposals in accordance with CAW’s training standards set forth in Appendix 4. The
specific standards that will be required to be met during Acceptance Testing are set forth in
Appendices 2 and 7 of the draft DB Agreement. A portion of the technical evaluation points
under this RFP will be dedicated to the demonstrated ability of the Proposer’s facilities to meet
required performance standards, both at Acceptance Testing and during commercial operations.
Proposers are informed that the RFP seeks the best Proposals as evaluated over the life cycle of
the Project. The evaluation of Proposals will take into account capital costs as well as
anticipated operation and maintenance costs.

Detailed information on the Project description, estimated costs, and Project size is contained in
the Attachments in the Supplemental Testimony of Richard C. Svindland which can be found
under the “Download” area of the Project Website.

2.3.2 Desalination Plant

The desalination plant is to be constructed at the Project Site, an approximately 46 acre site of
currently vacant land owned by CAW described in Section 2.6 of this RFP and Appendix 1 of
the draft DB Agreement. Structures and facilities at the Project Site are expected to consist of
the following: pre-treatment filtration process; filter backwash supply system; filtered feedwater
receiving tanks; waste washwater storage, clarification, and recycling facilities; desalination
process; post-treatment stabilization process and chemical systems; reverse 0smosis concentrate
equalization discharge, aeration, equalization and pumping facilities; desalinated/finished water
storage tanks and pumping station; electrical systems; buildings to house process and non-
process facilities.

2-3



Request for Proposals for California American Water
Monterey Peninsula Water Supply Project
Desalination Infrastructure

The following subsections describe in concept each of these facilities:

Pretreatment Process

Feedwater supplied from the beach wells is to be piped to pressure or gravity granular media
filters for removal of iron and manganese and small particles that could otherwise foul the
downstream cartridge filters and/or reverse osmosis (“R0O”) membranes.

Filter Backwash Supply System

The granular media pretreatment filters are to be backwashed periodically using process filtrate
as backwash supply.

Waste Backwash Storage/Settling Basin

Wastewater from the granular media backwashing process is to flow from the filters by gravity
to storage, clarification, prior to being recycled upstream of the granular media filters.

Feedwater Receiving Tanks

Filtered water will be directed to two above-ground feedwater receiving tanks upstream of the
RO process. Transfer pumps will draw filtered water from the feedwater receiving tanks and
deliver to the RO trains.

Reverse Osmosis Desalination Process

Reverse osmosis is a separation process that uses semi-permeable membranes to remove salts
and other impurities to produce desalinated water (which is also called “product water” or
“permeate”). Pretreated seawater is forced at high pressures through the membranes, and the
water molecules, smaller than almost all impurities, including salts, are selectively able to pass
through the membranes. The remaining impurities and residual water are discharged as
concentrate. The RO system is comprised of a number of parallel trains, each equipped with a
cartridge filter, high pressure pump, membranes and pressure vessels, and energy recovery
devices,

UV Disinfection

The use of ultraviolet light (“UV”) disinfection may be included in the Project to provide
additional disinfection credit in addition to the RO process and the contact with chlorine in the
finished water storage tanks. The UV disinfection system, if included, is to be located after the
RO process but prior to post-stabilization.

2-4



Request for Proposals for California American Water
Monterey Peninsula Water Supply Project
Desalination Infrastructure

Post-Stabilization and Chemical Systems

Hardness, alkalinity, and pH of the product water is to be adjusted after the RO process to protect
piping and plumbing materials and to make the water compatible with the water quality of other
sources of supply in the CAW system. Facilities are to be included at the desalination plant to
add carbon dioxide (to adjust alkalinity), followed by filtration through calcite beds (to adjust
hardness), and addition of sodium hydroxide (to adjust pH). Hydrated lime (calcium hydroxide)
may be used instead of calcite in the post-stabilization process. Sodium hypochlorite will also be
added for disinfection.

Concentrate Equalization Storage Basin

A 6-million-gallon open-lined basin is to be provided to equalize the flow of RO concentrate in
the event of an interruption of concentrate discharge to the ocean outfall. This storage will
provide time for the plant to remain in operation for a short period of time to allow plant
personnel to adjust or cease production and for system personnel to increase production from
other sources.

Desalinated Water Storage Tanks and Pumping Stations

Following post-treatment, desalinated water is to flow by gravity to on-site storage tanks, called
“clearwells”.  The clearwells will provide disinfection contact time with free chlorine,
equalization volume, and emergency storage. Finished water pumps are to deliver water from the
clearwells to the transmission piping and distribution system.

Non-Process Facilities

A space to house visitor reception, offices, restrooms, locker rooms, break rooms, conference
rooms, control room, laboratory, equipment storage and maintenance area, and electrical service
equipment for the adjacent desalination/post-treatment/chemical building is required.

Electrical Power Supply

Electrical power to the MPWSP intake wells and the desalination plant is to be supplied by the
existing power grid and potential connection to the adjacent MRWPCA landfill gas electric
power generating facilities. Other than a standby electric generator, no new power plant or other
industrial emissions sources are to be constructed.

2.3.3 Brine Conveyance Pipeline

The brine conveyance pipeline is needed to convey brine or concentrate from the desalination
plant to the headworks of the Monterey Regional Water Pollution Control Agency’s outfall,
where it will mix with effluent from Monterey Regional Water Pollution Control Agency’s
Regional Treatment Plant and be discharged to the ocean through the existing outfall diffusers.

2-5



Request for Proposals for California American Water
Monterey Peninsula Water Supply Project
Desalination Infrastructure

For this Project, Proposers are to assume the pipeline terminates at the fence line of the Project
Site.

2.3.4 Salinas Valley Desalinated Water Return Pipeline

The return pipeline is needed to convey desalinated water to the Salinas Valley Groundwater
Basin. For this Project, Proposers are to assume the pipeline terminates at the fence line of the
Project Site.

2.35 Desalinated Water Conveyance

Desalinated water will be pumped by the desalinated water pump station at the desalination plant
into a 36-inch diameter product water pipeline. For this Project, the DB Entity should assume
the pipeline terminates at the fence line of the desalination plant property.

2.3.6 MPWSP Non-Project Desalination Components

In addition to the components of the desalination infrastructure that constitutes the Project,
CAW, simultaneous with the implementation of the Project, will separately be implementing
significant desalination infrastructure that will be necessary for the plant to be Acceptance
Tested and to operate commercially. These improvements include development of the slant
intake wells, construction of the raw water conveyance system to the Project Site, construction of
the desalinated water conveyance system from the Project Site to CAW'’s water distribution
system, construction of the brine conveyance pipeline from the Project Site to the discharge point
and construction of a pipeline from the Project Site to return a portion of the desalinated water to
the Salinas Valley Groundwater Basin. CAW anticipates that these improvements will be
commenced and completed prior to the time that the plant will be ready to be Acceptance Tested.
The draft DB Agreement will address any delays to the DB Entity caused by the failure of CAW
to timely implement these non-Project components. An anticipated schedule for implementation
of these non-Project components is provided below:

2-6

Start Finish

CAW PROJECT 4/23/2012 | 12/7/2017
File with CPUC 4/23/2012 | 4/23/2012
Permitting 4/23/2012 | 1/8/2015

CPUC Approval 4/23/2012 | 1/10/2014
Pre-Application Activities 4/23/2012 | 12/28/2012
Application Preparation and Submittal 12/31/2012 | 8/28/2013
Permit Processing 11/15/2013 | 1/8/2015